Limplicity
36” HEAVY DUTY TILLER

Mfrs. No. 503 for 12. H.P.
Mfrs. No. 545 for 10.H.P.

SIMPLICITY MANUFACTURING COMPANY, INC. UTHO 1N UEA,

TP -1314



PACKING

The 36" Heavy Duty Tiller iz delivered complets jn
one carton, The varton contains:

1 - Tiller Amembly
1 - Idler Arm & Pulley Assambly vwith "V Belt
1 - Pulley and Key
1 - Hardware Pack

Should any shortages of the above items occur, advise
by stating the packers pumber listed on the green packing
sip.

ATTACHING TILLER TO TRACTOR

1. Position filler in back of tractor. Pull the tractor
lift lever to the full back posdition and place the tller Lft har
aszemtly into the tube of the rear lift assernhly on the trac-
tor. Fasten In place with pin and spring elip. (Figure 1).

2. Flage tragtor lift lever in forward position Con-
nect the tiller frame assembly to the tractor with 2 pins and
% spring clips. {Figure 1).

3. Hlide idler arm assembly onto rear Lift shaft
{Fiqure 1}.

4. Attach lower end of idler arm assembly to hitch
member with pin and spring clip. (Figure 1)

5. Assembe pulley with bub facing in to power
take-off shaft on bevel gear housing provided (Figure 2).
Attach belt stop to tragtor, {apserew, washers and nut are
provided oo tractor. {Figure 2},

6. Postion "V" belt on pulleys. {Figure 2} Check
to insure pulleys are aligned properly,

TILLER LIFT
ASEY,

" HITGH
MEMEER

IDLER ARM ASS

FIN & CLIF

ORIVE FULLEY




Figure 3
LUBRICATION

There are grease fittings on each housing bearng and
twro 90° grease fittings are on right hand side of housing.
These fittings should be lntxicated every 3 hours of opera-
tion. ¥You can use a good grade of general purpose autome-
tive type grease applied with a standard grease qun, (Fittings
should be wiped clean befors applying grease), Also apply
a few drops of lubrdeating oil to the mowing inkages of the
tiller doive asmem By oocasionally, (Fiqure 33

BELT TENSION

The V" belt that tran=mits power from the hewel
gear box to the tller drive shaft i= designed and manufae-
tured to provide long and satisfactory service. Because of
the special design of this belt, it is urged that you replace it
only with genuine replacement belts ardered from your deal-
er. Consult the parts list for correct part numbers for these
beltz when eplacement i5 necessary,

Adjustment of belt tension for the “V'" belt is regu-
lated by the set callar on the rod quide assembly. {Figure
4}, The tension should be corract when there iz about 174"
claarance between the collar and the bracket of the rad
quide assembly when the tiler clutch lever is engaged. Tao
increase the tension, release the Hlleralutch lever and loosen
the set screw in the collar. Slide the collar up toward the
spring and retighten the set serew. Check the tension by
engaging the tiller ctutch lever, Avoid excessive tension as
it will cause premarure balt failures.

OPERATION

. Before statting the tractgr engineg, place the tiiller
clutch lever in the disengaged positon and raise the tiller
above the surface of the ground, . With the wactor engine
rmuoning, engage the tiller chutch and lower the tiller into
contact with the ground. As the tiller works into the soil,
slowly telease the tractor clutch and move ahead. When
coming to the end of a row, raise the tiller free of the ground
before turming around.

Effective operation of the tiller will depend in a large
deqres upon the aperator, For example; when ntending to
till a sod area into a seed bed for gardening, it obviously
will recpire several passes over the same path to break the
sid and ground into fine particles mitable for a sead bed.
Depending upen the naturs of the sofl, it will be desiratile to
alter the depth settings for the tiller on mcgeeding pamses
until the desired depth is reached, When tilling in scil that
haz been previously worker, it may be possible to ll to the
desired depth from the start.

The depth of tilling is requlated by the qround speed
of the tractor. The slower the ground speed the desper the
tilling actHon. .

IMPORTANT

When using the Rotary Tiller on a tractor
equipped with the power lift attachment,
the power lift attachment lever must be
in the float position. Opesrating the til-
fer in the hold posttion will cause the
tiller tines to propel the tractor at a dan-
gerous speed,

SET COLLAR

X GD GULDE

= W -

@@




TILLER DRIVE GROUP




TILLER DRIVE GROUP

Ref, Part Mo, Discription
Let
A 106302 Pulley
B 167427 Key
c 106340 Y Belt, 12 WP,
c 105267 A Balt, 10 H.P,
G 106306 Putlay
E 19002 Fiain Washer, 5MB6"
F TUeD16 Hex. Capscres, 3/87-15 x 1-3/4"
G F20002 Lock Washer, 3/8"
H 717003 Full Hax, Nut, 278~-16
J 105206 Clutch Laver Assanbly
K 719001 Plain Washer, 3/8™
L 105330 Spacer
M 105346 Spacer
N 1056359 fear Zupport Beit Guard
P 719003 Plain Washer, 7f16™ :
] 715083 Hex.Capscrew, Gr. 5, 716" - 14 » 3172~
5 TIe19 Full Hex, Locknut, 716"
5 715007 Hex, Capscrew,Gr, 5,7/16"-14 % 114"
T T1I519 Full Hex. Locknut, 7/16"-14
J 105329 Lift Bar Assembly
v 113063 Fin
w 106787 Spring Clip
x 105303 Clutch Handle
¥ 106787 Spring Clip
Z 105328 Bait Guard
AA | 703005 Carrlage Baly, 5/18-18 x 3/14™
AE | 712008 Wing MNut, 5716 18
AC 158405 Rod Guide Assembly
AL ¥ Full Hex, Mut Lack, 5/18"- 18
AE 8181046 Spring
AF 391022 Sat Collar
Al 713001 Cup P, 5q, Hd, Saterew, 1/47-20 x 378"
AH 105343 Clutch Rod
A 106787 Spring Clip
AK T0R3Z22 Arm Idler Assembly
AL 156308 Fin
AM 106787 Epring Clip
AN 105380 Idler Pulley
AP 135351 Belt Guard, 178 » 1 % 4-1/8"
AQ 705031 Hex. Capscrew, 3/8"-16 x 7/8"
AR o3 Full Heee, Nut, 378715
AL T20002 Lock Washar, 278~
AT 164083 Idler Pulley
Al 719002 Plain Washer, 5/16"
AV FBDTE Hex. Capserew, 37816 x 1-1/4™
AW F20002 Lock Wather, /B~
AX 17003 Full Hex- Nut, /816
AY 164202 Pulley
AZ B0G1081 Kery
BA 1056328 Frame Azsembly
BB 106385 Spacer
BC 718004 Plain Washer, 172
BD E0a7 Heee, Copscrew, 3213 2 5
BE F20004 Lock Wather, 172
BF 737005 Full Hex, Nut, 1/2 - 13
BG 165037 Fin
BH 106788 Spring Clip
BJ 167032 Beit Stop




dNOYO ONISNOH




HOUSING GROUP

Ref. | PartNo. Bascription "Ref. | Part No. Craseription
Let. Let.
A 105356 Half Case Assembly, B.F. AR 105192 Inter, Spacer
B 5367 Half Case Assembly, L.H. AB 105301 Sprocket Assermnbly
c 105373 Gasket AC 108185 Rollsr Bearing
D 705012 Hex. Capscrow, 5/167-18 x 5/8" AD 8281014 Washer
£ 117511 Full Hex, Lacknut, 5/16"-18 AE 105194 Retsining Ring
F 106298 Pulley Shaft Assembly AF FOE022 Hex. Capserewy (L.H. Sidel,
[ 105311 - Bearing 1/2°.20% 1174
H 105365 Seal AG 720004 Lock Washer, 1/2"
J 105212 Upper Bearing Plate Assembly AH 105132 Bolt (R. H. Sida)
¥ F20001 Lock Washer, D/ 16" Al 7797004 Grease Fitting
L 717001 Full Hex. Mut, 51613 AK* | 106363 Grease Cap
M 105336 Chain AL 105345 Chain
M 105292 Inter. Spacer AM 105297 Tine Shaft Assembly
P 105291 Sorocket Assembiy AN 105309 Bearing
o 105195 Roller Baarimm AD - 106357 Seal
R 8281014 Washer AP 105307 Reinf, Plate
5 105194 Retatning Ring AQ 715091 Thread Forming Screw, 3/87-16 «
T 706022 Hex. Capserew {L.H. Side), 1 179"
1220 % 1 1/4" AR | 717524 Hex. Jam Locknut, 3/8'%16
u 004 Lack Washer, 1/2" AS 105320 Side Bar, 3/16” x 2 x 13-1/16
Y 105132 Bolt, {R.H. Sidel AT 105380 Spacer, 1" x 7/32" » 3 1327
W 720004 Lock Washer, 1/2” AU 705068 Hex. Capserew, 17212 x 4"
X 7270604 Grease Fitting AV 719004 Plain Washer, 1/2"
¥* 105263 Grease Cap AW 720004 - Lok Washer, 1/27
AX 17008 Full Hex. Mut, 1/2"-13
* Not Shown



dNOY9 3INIL ANV ¥O0LD3143d



DEFLECTOR. AND TINE GROUP

Ref. Fart No, Description
Let.
A 105370 Beflector Assembly, E.H.
B 71609G Hex. Capsorew, 3/87"-16 x 1™
c F20002 Leock Washer, 3/8"
D 105369 Deflector Assembly, RLH,
E 7156096 Hex. Capscrew, 3/8"-16 x 1"
F 720002 Logk Washer, 3/8™
G 105330 Helnf. Channei
H FOe031 Hex, Capscrew, 3/87.16 x #/8"
J 720002 Lock Washer, 3/8"
K 717003 Full Hex, Nut, 3/8"-16
L 105354 Shigld
M FO2015 Carriage Bolt, 5/16"-18 x 3/4"
N 720001 Lock Washer, /16"
P 717001 Full Hex, Mut, 8/16"-18
a 106273 Plate Deflector End, LLH.
R 105274 Plate Deflector End, B, H.
5 703011 Carriage Boit, Shory, 5/16"-18x 12"
T 720001 Lock Washer, 5718
u 17001 Full Hex, Mut, 5/16"'-18
v 105337 Key
w 105387 Inner Tine Blade Assermbly, R.H.
X 105375 Tine Blade, L.H,
Y 106376 Ting Blade, R.H.
Z 105377 Spacer, 1/4"x 17 x 4-1/4
Ab Fio045 Hex. Capscrew, 7/ 16™-20 x 2™
AR 717512 Full Hex, Locknut, 7A167-20
AC 105381 Hub. Attach. Assembly
AD 108388 Inner Tine Blade Assembly, L.H.
AE 105380 COuter Tine Blade Asseambly, R.H,
AF 105384 Tine Plate Assemnbly
AG 105389 Outer Tine Blade Assembly
AH 118053 i Tine Shaft
Al 105249 fnner Pin
Ak FANHE Caller Pie, 1/8" 5 374~
AL 715024 Hex Capsorew, 378716 x 5287

DECALS

133031 Safery Decal
103100 Serial Mo Plate
106712 Film, Simplicity




WARRANTY

The company warrants Simplicity Products o be free from defeets in material and workmenship except
the company makes no warranty express or implisd with respect {o tires, engines and cngine accesso-
ries whieh generally ave warranted by their respective manufacturers. Any part covered by this war—
ranty which is proven defeective within one year, under normal sse, from date of purchase, will be re-
paced [ree of churge, f.o.b, Port Washingion, Wisconsin, provided such part i3 returned to factory
transportation charges prepaid and is found io be defective upon examination at the factory. The com-
pany is not oblizgated under this warranly to bear cost of labor or delivery charges in veplacement of
defective parts. This warranty dees nof apply to any Simplicity Products altered outzide of Simplicity's
factory., Such replucement of defective parts shall be the exclusive remedy and in no event shall Sim-
plicity be liable for consequential damages. EXCEPT AS SPECIFICALLY PROVIDED HEREIN, THERE
ARE WO WARRANTIES WHICH EXTEND BEYOND THE DESCRIFPTION CN ANY SIMPLICITY PRODUCT,

Should warranty service he necessary, the information below should he presented to the
autherized STMPLICITY Dealer.

Customer's Name

Address

MEg. No. Serial No.

Date Purchased

Purchaseed From

Adidress

Creine Hodel No. Serial No. Tvpe No.

To obtain replacemenl parts from dealer, advise guantity, part number and description.

‘. Re X.*"
o cMemye

A e
FOR YOUR SAFETY

1. ALWAYS STOP ENGINE BEFDRE
LEAVING MACHINE

2. ALWAYS STOP ENGINE BEFURE
SERVICING R ADJUSTING
’ MAGHINE OF EQU{PMENT

3. ALWAYS KEEP HANDS, FEET
AND CLOTHING AWAY FROM
PIWER-ORIVEN PARTS
C;:-"‘ﬂ e - . - .




WARRANTY

The company warrants Simplicity Prodects to be free from defects in malevial and workmanship except
the company makes no warrdnty express or implied with respect to tires, engines and engine arcessories
which peneratly are warraoted by their respectlve manalzciurers. Any part covered by this warranty
which is proven defeclive within one year, under normal use, {rom date of perchase, will be replared free
of chayge, f. &. b. Port Washington, Wisconsin, provided such part is returned to factory transportation
charges prepaid and 1= found to be defective upon examination at the factory. The company i not oblipated
under this warranty to bear cost of labor or delivery charges in replacement of defective parts. This
warranty does not apply to any Simplicity Products altered outside of Simplicity*s factory. Such replacement
of dafeclive paris shall be the exglusive remedy and ln oo cvend shall Simplicity te liable for consequentizl
damages, EXCEPT AR SPECIFICALLY PROVIDED HEREIN, THERE ARE NO WARRANTIES WHICH EX-~
TEND BEYOKD THE DESCRIPTION ON ANY SIMPLICITY PRODUCT.

Should warranty service be neccssary, the infermation halew sheuld be presented to the
Authorized SIMPLICITY Dealer.

Customer™s Name

Address

MifE. Me. Sarial ko,

Date Purchazed

Purchazed From

Addrens

Engine Blodel No. Serial MNo. Type Wb

To obtain replacement parts {rom tealer, advise guanity, part famher and description.

TINE
; WARRANTY

Bimplielty Mamdasturing Company werrants rotary
fllar tines agalost breskage for the peried not to
excesd the normel Mis of the rotary tillez; and will
replace brokso tHoes directly to the customer abl oo
charga; providad broken tings are refitrpsd prepaid
to the Company's service departmant, Port Washing-
ton, Wieeonsin,




SIMPLICITY MANUFACTURING COMPANY,
FORT WASHINGTON, WISCONSIN 53074

INC.



